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Different types of clot

White clot

High speed blood flow (e.g. 
coronary artery)

Platelet rich

Red clot

Low speed blood flow (e.g. 
venous)

Fibrin rich



Antithrombotic 
agents
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Oral Parenteral
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Oral 
Anticoagulants

Vitamin k 
Antagonists

warfarin

DOACs (NOACs)

Direct Thrombin 
Inhibitors

Dabigatran

Xa inhibitors

Apixaban, 
Rivaroxaban, 

Edoxaban, 
Betrixaban



Case 1

• 47 y/o lady has come to your pharmacy to fill her 
prescription:

• Tab. Warfarin 5 mg daily

• Tab. Sertraline 50 mg daily

• Tab. Pantoprazole 40 mg daily

• she said: I heard about a blood thinner without 
necessity of INR monitoring

• What’s your recommendation?











Warfarin

• Vitamin k antagonist

• Tab. 5 mg





Monitoring Parameters

• PT

• INR

• CBC

• Bleeding presentations



Kidney and Hepatic impairment

• No dosage adjustment

• Increasing risk of bleeding in patients with GFR < 60 
mL/min, ESKD (HD), hepatic impairment

• CRRT: Avoid use



Inducers
Decrease INR

Inhibitors
Increase INR

Warfarin-Drug interactions











Supplements with vitamin K









Pregnancy

• In first trimester with a dose ≦ 5 mg

• Discontinuation of warfarin at least 1 week prior 
delivery





Antidote

• Vitamin K (PO, IV)

• FFP

• PCC



Direct Oral Anticoagulants (DOACs)

• Direct Thrombin Inhibitors:
• Dabigatran

• Factor Xa Inhibitors:
• Rivaroxaban, Apixaban, Edoxaban, Betrixaban



Case 2

• 53 y/o gentleman has come to your pharmacy to fill his 
prescription:

• Tab. Rivaroxaban 20 mg daily

• Tab. Bisoprolol 5 mg daily

• Tab. Telmisartan 40 mg daily

• Tab. Rosuvastatin 20 mg daily

• He wants to go to dentistry for dental extraction and he 
asked when he should discontinue his blood thinner?

• What’s your recommendation?









Dabigatran

DTI

Pradaxa®

• Cap. 75 mg

• Cap. 110 mg

• Cap. 150 mg



Dabigatran

Administration

• Twice daily

• With a full glass of water without regard meals

• If dyspepsia occurs, consider administration with
meals

• Do not break, chew, or open capsules



Dabigatran

Indications

VTE prophylaxis and treatment

AF

HIT













Reversal Agents or Methods

• Idarucizumab

• Dialysis 

• PCC



Rivaroxaban

• Xa inhibitors

• Dosage forms:

Tablet 2.5, 10, 15, 20 mg



Rivaroxaban

Xarelto

Xalerban

Axabin

Clotover

Prexaban

Rivadax

Rixan

Xarivan

Xarexa

Rivix

Xeraltin

Clotox

Zabita

Unclot-IH

Rivalban



Rivaroxaban

• Indications:

VTE prophylaxis and treatment

AF

HIT

CAD (2.5 mg tablets)



Rivaroxaban

Administration

• Once daily or Twice daily

• 2.5 and 10 mg tablets: with or without food

• 15 and 20 mg tablets: must use with food

• For patients who cannot swallow whole tablets the
tablets may be crushed and mixed with applesauce
immediately prior to use



Rivaroxaban-Enteral feeding

1. Tablets may be crushed and mixed in 50 ml of water

2. Administer the suspension within 4 hours of preparation

3. Follow administration of the 15 mg and 20 mg tablets
immediately with enteral feeding (2.5 mg and 10 mg
tablets may be administered without regard to food)

4. Avoid administration distal to the stomach















Hepatic impairment

• Moderate to severe hepatic impairment



Reversal Agents 

• Andexanet alfa 

• PCC



Apixaban

• Xa inhibitors

Tab. 2.5 mg

Tab. 5 mg



Apixaban

• Brand names:

Eliquis

Elaquit

Apirax

Xabano

Apiraban



Apixaban

• Indications:

VTE prophylaxis and treatment

AF

HIT



Apixaban

Administration

• Twice daily

• With or without food

• If patient unable to swallow whole tablets, may crush 5
mg or 2.5 mg tablets and suspend in 60 mL of water,
D5W, or apple juice or mix with applesauce; administer
immediately



Apixaban-Enteral feeding

1. For delivery through a nasogastric tube, crushed
tablets may be suspended in 60 mL of water or D5W
followed by immediate delivery.

2. Crushed tablets are stable in water, D5W, apple
juice, and applesauce for up to 4 hours

3. Flush the feeding tube after this drug is given











Apixaban can be used in patients under hemodialysis

Rivaroxaban may also be an alternative in patients under HD



Reversal Agents 

• Andexanet alfa 

• PCC









Obese patients with AF







Obese patients with VTE



Case 3

• 64-year-old lady with Hx of AF, CABG (2 years ago) to your 
pharmacy to fill her prescription:

• Tab. Apixaban 5 mg BD
• Tab. Metoprolol succinate 23.75 mg daily
• Tab. ASA 80 mg daily
• Tab. pantoprazole 40 mg daily
• Tab. Atorvastatin 40 mg daily
• Tab. Valsartan/amlodipine 80/5 mg daily

• She asked about important laboratory tests for her 
medications.

• What’s your recommendation?



Monitoring Parameters

• Cr

• LFT

• CBC

• Weight

• Height





Case 4

• A man maid a phone call to your pharmacy

• He asked about the missed dose of rivaroxaban

• What’s your questions?

• What’s your recommendation?



Missed dose for DOACs

• A forgotten dose may be taken until half of the dosing
interval has passed. Hence, for NOACs with a twice
daily (BID) dosing regimen (i.e., intake every 12 h), a
forgotten full dose can be taken up until 6 h after the
scheduled intake.

• For NOACs with a once daily (QD) dosing regimen, a
forgotten dose can be taken up until 12 h after the
sched- uled intake. After these time points, the dose
should be skipped, and the next scheduled dose
should be taken.



Double dose for DOACs

• For NOACs with a BID dosing regimen, the next
planned dose (i.e. af- ter 12h) may be skipped, with
the regular BID dosing regimen restarted 24 h after the
double dose intake.

• For NOACs with a QD dosing regimen, the patient
should continue the normal dosing regimen, i.e.
without skipping the next daily dose.



Uncertainty about dose intake 

• For NOACs with a BID dosing regimen, it is generally 
advisable to not take another tablet/capsule, but to 
continue with the regular dose regimen, i.e. starting 
with the next dose at the 12 h interval. 

• For NOACs with a QD dosing regimen, 
• when thromboembolic risk is high (CHA2DS2-VASc >_3), it 

may generally be advisable to take another tablet 6–8 h after 
the original (uncertain) intake and then continue the 
planned dose regimen. 

• In case the thromboembolic risk is low (CHA2DS2-VASc <_2) 
we advise to wait until the next scheduled dose. 



Case 5

58 y/o lady has come to your pharmacy to fill her prescription

Her prescription:

Tab. Rivaroxaban 20 mg daily, N=100
Tab. Pantoprazole 40 mg daily, N=56
Tab. Carvedilol 6.25 mg BD, N=60
Tab. Valsartan 80 mg BD, N=100
Tab. Valproate 500 mg BD, N=100













Thank you


